Acromegaly Enrollment Form



Fax Referral To: 1-800-323-2445 Email Referral To: Customer.ServiceFax@CVSHealth.com Phone: 1-800-237-2767

		e Steps to Subn	3	
PATIENT INFORMATION atient Name:	(Complete or include demo	graphic sheet)	DOB:Gende	r: 🗌 Male 🔲 Female
ddress:		City,	, State, ZIP Code:	
referred Contact Methods:	Phone (to primary # provided	below) Text (to	cell # provided below) 🗌 Email (to email p	rovided below)
			e, you are consenting to receive automated calls, e s apply. Message frequency varies. If unable to co	•
pecialty Pharmacy will attempt to			3	,
			ternate Phone:	
mail:		Last Four of	f SSN: Primary Language:	
			Relationship to patient:	
PRESCRIBER INFORMAT				
rescriber's Name:			State License #:	
PI #:	DEA #:	Gro	oup or Hospital:	
ddress:		Ci	ity, State, ZIP Code: Contact's Ph	
INSURANCE INFORMAT	ION Please fax copy of prescri	ption and insurance	e cards with this form, if available (front and	back)
			edicare/Medicaid? Yes No	
olicy Holder's Name:		Policy Holder's	BDOB: Relationship to Pa	tient:
			Policy ID: Grou	up #:
rescription Insurance:	C=0.15 #-		Prescription Plan Telephone:	
olicy ID:	Group #:	otonoo If v	_ RX BIN #: RX PCN #:	
DIAGNOSIS AND CLINIC	NECHT INTERPREDICTION	statice IT	yes, please provide ID#	
	AL INFORMATION	6h: + □ F	Potiont C Office C Other	
eeds by Date:		Snip to: L	Patient 🗌 Office 🗌 Other:	
iagnosis (ICD-10):	tan manada matia ma	O41 O1	Descriptions	
E22.0 acromegaly and pitui	itary giantism	Other Code:	Description:	
atient Clinical Information: llergies:		Hoight:	in/cm Weight:	lh/ka
PRESCRIPTION INFORM	IATION	neignt	iii/ciii weigiit	tb/ kg
			DOSE & DIRECTIONS	
MEDICATION	STRENGTH		DOSE & DIRECTIONS	OHABILLY/DEELL
			DOOL & DIRECTIONS	
Bynfezia Pen (octreotide	0.500 / 1	Administer		1 pen 2 pens
<u> </u>	2,500 mcg/mL		mcg SC three times a day	1 pen 2 pens Other:
_ ,				Other:
acetate) injection	60 mg prefilled syringe	Other:	mcg SC three times a day	1 pen 2 pens Other: Refills: 4-week supply
acetate) injection	60 mg prefilled syringe 90 mg prefilled syringe	Other:	mcg SC three times a day	1 pen 2 pens Other: Refills: 4-week supply 12-week supply
acetate) injection	60 mg prefilled syringe 90 mg prefilled syringe 120 mg prefilled syringe	Other:	mcg SC three times a day (1 syringe) SC every 4 weeks	1 pen 2 pens Other: Refills: 4-week supply 12-week supply Refills:
acetate) injection Lanreotide Injection	60 mg prefilled syringe 90 mg prefilled syringe 120 mg prefilled syringe 50 mcg/mL	Other: Inject 90 mg Other: Inject	mcg SC three times a day (1 syringe) SC every 4 weeks	1 pen 2 pens Other: Refills: 12-week supply Refills: Quantity:
Lanreotide Injection Sandostatin Injection	60 mg prefilled syringe 90 mg prefilled syringe 120 mg prefilled syringe 50 mcg/mL 100 mcg/mL	Other: Inject 90 mg Other: Inject	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day	1 pen 2 pens Other: Refills: 12-week supply Refills: Quantity:
acetate) injection Lanreotide Injection Sandostatin Injection Ampules	☐ 60 mg prefilled syringe ☐ 90 mg prefilled syringe ☐ 120 mg prefilled syringe ☐ 50 mcg/mL ☐ 100 mcg/mL ☐ 500 mcg/mL	Other: Inject 90 mg Other: Inject Administer Other:	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day	1 pen 2 pens Other: Refills: 12-week supply Refills: Quantity: Refills:
□ Lanreotide Injection □ Sandostatin Injection □ Sandostatin Injection □ Sandostatin Injection	☐ 60 mg prefilled syringe ☐ 90 mg prefilled syringe ☐ 120 mg prefilled syringe ☐ 50 mcg/mL ☐ 100 mcg/mL ☐ 500 mcg/mL ☐ 200 mcg/mL (5 ml)	Other: Inject 90 mg Other: Inject Administer Other: Administer	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day	1 pen 2 pens Other: Refills: 12-week supply Refills: Quantity: Refills:
acetate) injection Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection	☐ 60 mg prefilled syringe ☐ 90 mg prefilled syringe ☐ 120 mg prefilled syringe ☐ 50 mcg/mL ☐ 100 mcg/mL ☐ 500 mcg/mL ☐ 200 mcg/mL (5 ml) ☐ 1,000 mcg/mL (5 ml)	Other: Inject 90 mg Other: Inject Administer Other: Administer Other:	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day mcg SC three times a day	1 pen 2 pens Other: Refills: 12-week supply Refills: Quantity: Refills: Quantity: Refills:
Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials	☐ 60 mg prefilled syringe ☐ 90 mg prefilled syringe ☐ 120 mg prefilled syringe ☐ 50 mcg/mL ☐ 100 mcg/mL ☐ 500 mcg/mL ☐ 200 mcg/mL (5 ml) ☐ 1,000 mcg/mL (5 ml) ☐ 10 mg vial kit	Other: Other: Other: Inject Administer Other:	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day mcg SC three times a day ents of one vial with diluent and administer	1 pen 2 pens Other:
Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials	☐ 60 mg prefilled syringe ☐ 90 mg prefilled syringe ☐ 120 mg prefilled syringe ☐ 50 mcg/mL ☐ 100 mcg/mL ☐ 500 mcg/mL ☐ 200 mcg/mL (5 ml) ☐ 1,000 mcg/mL (5 ml) ☐ 10 mg vial kit ☐ 20 mg vial kit	Other: Other: Other: Inject Administer Other: Other: Other: Other: Mix the conteintragluteally even	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day mcg SC three times a day ents of one vial with diluent and administer	1 pen 2 pens
Bynfezia Pen (octreotide acetate) injection Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials Sandostatin LAR Depot	☐ 60 mg prefilled syringe ☐ 90 mg prefilled syringe ☐ 120 mg prefilled syringe ☐ 50 mcg/mL ☐ 100 mcg/mL ☐ 500 mcg/mL ☐ 200 mcg/mL (5 ml) ☐ 1,000 mcg/mL (5 ml) ☐ 10 mg vial kit ☐ 20 mg vial kit ☐ 30 mg vial kit	Other: Other: Other: Inject Administer Other:	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day mcg SC three times a day ents of one vial with diluent and administer	1 pen 2 pens Other:
Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials Sandostatin LAR Depot	□ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe □ 150 mcg/mL □ 100 mcg/mL □ 500 mcg/mL □ 200 mcg/mL (5 ml) □ 1,000 mcg/mL (5 ml) □ 10 mg vial kit □ 20 mg vial kit □ 30 mg vial kit □ 60 mg prefilled syringe	Other: Other: Other: Other: Other: Other: Mix the conte intragluteally ever Other: Other: Other: Other: Other: Other:	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day mcg SC three times a day ents of one vial with diluent and administerery 4 weeks	1 pen 2 pens
Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials Sandostatin LAR Depot	60 mg prefilled syringe 90 mg prefilled syringe 120 mg prefilled syringe 120 mg prefilled syringe 50 mcg/mL 100 mcg/mL 500 mcg/mL 200 mcg/mL (5 ml) 1,000 mcg/mL (5 ml) 10 mg vial kit 20 mg vial kit 30 mg vial kit 60 mg prefilled syringe 90 mg prefilled syringe	Other: Other: Other: Inject Administer Other: Other: Other: Mix the conte intragluteally every Other: Other: Inject 90 mg	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day mcg SC three times a day ents of one vial with diluent and administer	1 pen 2 pens
□ Lanreotide Injection □ Sandostatin Injection Ampules □ Sandostatin Injection Multi-dose Vials	□ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe □ 150 mcg/mL □ 100 mcg/mL □ 500 mcg/mL (5 ml) □ 1,000 mcg/mL (5 ml) □ 10 mg vial kit □ 20 mg vial kit □ 30 mg vial kit □ 60 mg prefilled syringe □ 90 mg prefilled syringe	Other: Other: Other: Inject Administer Other: Other: Other: Mix the conte intragluteally every Other: Other: Inject 90 mg	mcg SC three times a day (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeksmcg SC three times a day mcg SC three times a day ents of one vial with diluent and administer ery 4 weeks (1 syringe) SC every 4 weeks	1 pen 2 pens
Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials Sandostatin LAR Depot	□ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe □ 150 mcg/mL □ 100 mcg/mL □ 500 mcg/mL (5 ml) □ 1,000 mcg/mL (5 ml) □ 10 mg vial kit □ 20 mg vial kit □ 30 mg vial kit □ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe	Other: Other: Other: Inject Administer Other: Other: Other: Mix the conte intragluteally every Other: Other: Inject 90 mg	mcg SC three times a day (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeksmcg SC three times a day mcg SC three times a day ents of one vial with diluent and administer ery 4 weeks (1 syringe) SC every 4 weeks	1 pen 2 pens
Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials Sandostatin LAR Depot Somatuline Depot	□ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe □ 150 mcg/mL □ 100 mcg/mL □ 500 mcg/mL (5 ml) □ 1,000 mcg/mL (5 ml) □ 10 mg vial kit □ 20 mg vial kit □ 30 mg vial kit □ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg vial □ 15 mg vial	Other: Other: Other: Inject 90 mg	mcg SC three times a day (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeksmcg SC three times a day mcg SC three times a day ents of one vial with diluent and administerery 4 weeks (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeks	1 pen 2 pens
Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials Sandostatin LAR Depot Somatuline Depot	□ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe □ 120 mg prefilled syringe □ 50 mcg/mL □ 100 mcg/mL □ 200 mcg/mL (5 ml) □ 1,000 mcg/mL (5 ml) □ 10 mg vial kit □ 20 mg vial kit □ 30 mg vial kit □ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe □ 10 mg vial □ 15 mg vial □ 20 mg vial	Other:	mcg SC three times a day (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeksmcg SC three times a day mcg SC three times a day ents of one vial with diluent and administer ery 4 weeks (1 syringe) SC every 4 weeks	1 pen 2 pens Other: Refills: 12-week supply Refills: Quantity: Refills: Quantity: Refills: 12-week supply Refills: 15 mg vial kits 20 mg vial kits
Lanreotide Injection Sandostatin Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials Sandostatin LAR Depot Somatuline Depot	□ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe □ 120 mg prefilled syringe □ 50 mcg/mL □ 100 mcg/mL □ 500 mcg/mL (5 ml) □ 1,000 mcg/mL (5 ml) □ 10 mg vial kit □ 20 mg vial kit □ 30 mg vial kit □ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe □ 10 mg vial □ 15 mg vial □ 20 mg vial □ 25 mg vial	Other:	mcg SC three times a day (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeksmcg SC three times a day mcg SC three times a day ents of one vial with diluent and administerery 4 weeks (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeksmg (5 conce daily	1 pen 2 pens Other: Refills: 12-week supply Refills: Quantity: Refills: Quantity: Refills: 4-week supply Refills: 12-week supply Refills: 15 mg vial kits 15 mg vial kits
Lanreotide Injection Sandostatin Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials Sandostatin LAR Depot Somatuline Depot Somavert	□ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe □ 150 mcg/mL □ 100 mcg/mL □ 500 mcg/mL (5 ml) □ 1,000 mcg/mL (5 ml) □ 10 mg vial kit □ 20 mg vial kit □ 30 mg vial kit □ 60 mg prefilled syringe □ 90 mg prefilled syringe □ 120 mg prefilled syringe □ 120 mg prefilled syringe □ 15 mg vial □ 15 mg vial □ 25 mg vial □ 25 mg vial □ 30 mg vial	Other:	mcg SC three times a day (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeksmcg SC three times a day mcg SC three times a day ents of one vial with diluent and administer ery 4 weeks (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeks mg SC once daily	1 pen
□ Lanreotide Injection □ Sandostatin Injection □ Sandostatin Injection Ampules □ Sandostatin Injection Multi-dose Vials □ Sandostatin LAR Depot □ Somatuline Depot □ Somavert	60 mg prefilled syringe 90 mg prefilled syringe 120 mg prefilled syringe 120 mg prefilled syringe 50 mcg/mL 100 mcg/mL 500 mcg/mL (5 ml) 1,000 mcg/mL (5 ml) 10 mg vial kit 20 mg vial kit 30 mg vial kit 30 mg prefilled syringe 90 mg prefilled syringe 120 mg prefilled syringe 120 mg prefilled syringe 15 mg vial 15 mg vial 25 mg vial 25 mg vial 30 mg vial 5 mg	Other:	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day mcg SC three times a day ents of one vial with diluent and administer ery 4 weeks (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mg SC once daily Ancillary supplies and kits provi	1 pen
Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials Sandostatin LAR Depot Somatuline Depot Patient is interested in patient suppor	60 mg prefilled syringe 90 mg prefilled syringe 120 mg prefilled syringe 120 mg prefilled syringe 50 mcg/mL 100 mcg/mL 500 mcg/mL (5 ml) 1,000 mcg/mL (5 ml) 10 mg vial kit 20 mg vial kit 30 mg vial kit 60 mg prefilled syringe 90 mg prefilled syringe 120 mg prefilled syringe 120 mg prefilled syringe 15 mg vial 25 mg vial 25 mg vial 25 mg vial 30 mg vial	Other: Inject 90 mg Other: Inject Administer Other: Administer Other: Mix the conteintragluteally ever Other: Inject 90 mg Other: Inject Inject Other: MP SIGNATURE NOT ALE EREQUIRED (STA	mcg SC three times a day (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeksmcg SC three times a day ents of one vial with diluent and administerery 4 weeks (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeksmg (1 syringe) SC every 4 weeksmg SC once daily Ancillary supplies and kits provi	1 pen
Lanreotide Injection Sandostatin Injection Ampules Sandostatin Injection Multi-dose Vials Sandostatin LAR Depot Somatuline Depot Patient is interested in patient suppor	60 mg prefilled syringe 90 mg prefilled syringe 120 mg prefilled syringe 120 mg prefilled syringe 50 mcg/mL 100 mcg/mL 500 mcg/mL (5 ml) 1,000 mcg/mL (5 ml) 10 mg vial kit 20 mg vial kit 30 mg vial kit 30 mg prefilled syringe 90 mg prefilled syringe 120 mg prefilled syringe 120 mg prefilled syringe 15 mg vial 15 mg vial 25 mg vial 25 mg vial 30 mg vial 5 mg	Other: Inject 90 mg Other: Inject Administer Other: Administer Other: Mix the conteintragluteally ever Other: Inject 90 mg Other: Inject Inject Other: MP SIGNATURE NOT ALE EREQUIRED (STA	mcg SC three times a day (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mcg SC three times a day mcg SC three times a day ents of one vial with diluent and administer ery 4 weeks (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mg (1 syringe) SC every 4 weeks mg SC once daily Ancillary supplies and kits provi	1 pen

The information provided above is true and accurate to the best of my knowledge, with supporting documentation in the patient's medical record. By signing above, I hereby authorize CVS Specialty Pharmacy and/or its affiliate pharmacies to complete and submit prior authorization (PA) requests to payors for the prescribed medication for this patient and to attach this Enrollment Form to the PA request as my signature. CONFIDENTIALITY NOTICE: This communication and any attachments may contain confidential and/or privileged information for the use of the designated recipients named above. If you are not the intended recipient, you are hereby notified that you have received this communication in error and that any review, disclosure, dissemination, distribution or copying of it or its contents is prohibited. If you have received this communication in error, please notify the sender immediately by telephone and destroy all copies of this communication and any attachments.

Plan member privacy is important to us. Our employees are trained regarding the appropriate way to handle members' private health information.

This document contains references to brand-name prescription drugs that are trademarks or registered trademarks of pharmaceutical manufacturers not affiliated with CVS Specialty and/or one of its affiliates.